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Test Report
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Name of Goods: Sealed Ledd Acid Battery JRH-G200712 12V 200Ah
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LP L M B IARA 084 i {4 & et JRH-GZ200 12 12V 200Ah
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Name of Sample R o
v }t{ Sealt ead Acid Battel IRH-G200-12 12V 200Al
English

*‘*‘ l“l"ﬁ) \}_
Sample No

‘&«i’ﬁ‘ﬁﬁ PRV R B AR PSS VRS NLT

Consignor

kA | PRI DB A AT

Manufacturer

1220030047

N CATIH X TGSt iz s AL s %A @0th) ST/SG/AC. 10/1/Rev 920 3. 3TLIRF R
t&ﬂl]ﬁj; 238 X {

Test Method UNITED NATIONS Recommendations on LuE TRANSPORT. OF BANGEROUS GUX DS Regulations
(20th) ST/SG/AC. 10/41/Rev. 20 Chapter 3. BASPRCIAL PROVISIONS 238

AT O D AGE Bz th i 15 T Tad Ca0ghy SmEsC/AC. 10/1 Rev. 20 3. 38 RFBRAN

PRAR |
Crterion | UNITEDINATIONS Recomneridafons oy th TR\SPORT OF DANGEROUS GOODS Regulat ions
(20th) ST/SG/AC. 10/1/Reys 80 Chaptern3. 3 SPECIAI PROVISTONS 238

AL | BRI

Off-white Plastics cement sholl

Appearance
Bk A A 84 . f
20 3=26 2020-04-03 — 2020-0 2%
Accepted Date Y Test Date R : e J
AR E a1k S <SR CH R \
!('\!,'l(’ulr\\'.((‘ test at 55°C

Test Items Vibration test,Pressure differential

AW, EN SR AREH X R e RIS MFEEA

(20th) ST/SG/AC. 10 1/Rev. 20 3, RINIE S PR E 2381 RS

ﬁﬁ‘]fﬁ?{} The sample has passed the test items of UNITED NATIONS Recommendations on the
TRANSPORT OF DANGEROUS GOODS Regulations (20th)ST/SG AC. 10/1/Rev. 20 Chapter 3.3

Conclusion
SPECTAL PROVISIONS 238
Ao¥ 3 (Date) :  2020-04-23
‘G‘E— . None.
Remark

BREC 4% AL | 518000
Post Code

EXIR S0L
Consignor
Address
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Title: 8 TRl (Vice chief engineer)
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Name of Test
ltems

A5
No

froft K AR A
SmndamhequnmnenlorThe
Clause Number of Standard

o) £k K
Test Result

AR

Conclusion

HiE

Remark
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Vibration test

238 (akb) =20th 58
it iz

g

UNR-3. 3
A O abs
ACE R AD
(20th) 3. 3NURy AL
1238 (akb)
UNR-3. 3 238 (akb) -20th
UNITED NATIONS
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS” Model
Regulations (20th) Chapter
3.3 SPECIAL PROVISIONS
238 (akb) (CND

o
None leakage ol
battery fluid.

&

Passed

o |ERFERE
Pressure
differential
test

UNR=3. 3-238 (ath) ~20th JK
A (5| AR S 0 B A i (1
YAV LR R N

(20th) 3. KR

5E 238 (akb) :
UNR-3. 3-238 (alth) -20th
UNITED NATIONSE 4% o
“Reconmendat100S ©R, thel
TRANSPORT OF DANGEROUS™
GOORS™ Model

{ Regulations (20th) Chapter

3.3 SPECIAL-PROVISIONS
238 (akb) (CN) \

it 8
None leakage of
battery fluid.

O -

Passed.

55 C R IAE
Leakage test at
55°C

UNR-3. 3-238 (akb)=20th X
A O fa e SRAE i
AP MREEA)

(20th) 3. 3nERERA
512238 (a&b)
UNR-3. 3-238 (akb) -20th
UNITED NATIONS
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS™ Model
Regulations(20th) Chapter
3.3 SPECIAL PROVISIONS
238 (akb) (CN)

T 8 LG T WL

alle

None leakage of
battery fluid and
there is no free
liquid to flow.

i

Passed.

BRI A
Test Environment
Condition

BRI : 20°C-21°C s IR R < /%

menttmmMﬂHWNZWCﬂlT;

Ambient humidity:/
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Laboratory

ik
Address

W
Tel




s At A AT (2 )
O U |
Shanghai Research Institute of Chomical Industry
Testing Co., Ltd, Test Report woa W Ik 3

Page 4 of I

Ney, 1220030047

sk 4 e




